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N77(30M)_CP- N77(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

St el

KEYSIGHT fwu R Input 2500 ® e 12 KEYSIGHT et n Alen: 3068
upiy Con GCon upin Con

RLT o m!; o et ) . R RLT

Ref Vialue 30.00 dBm Scale/Div 10.0 B Ref Valus 30.00 dam

ideo BW 910,00 kHz" Span 60 MHz, [Center 3.84000 GHz SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N77(30M)_CP-OFDM_64 N77(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

ideo BW 910,00 kHz" Span 60 MHz, SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)
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N77(40M)_CP- N77(40M)_CP-OFDM_16
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N77(50M)_CP- N77(50M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
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FCC RF Test Report

Report No. : FG460505R
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[spectrum Anayzer 1
(Ceouped W

KEYSIGHT |"l"'|"’
upiny
RLT b i s

Ref Vialue 30.00 dBm

#Video BW 20000 MHz" Span 120 MHz|

Sweep 1.00 ms (1001 pts)

N77(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 20000 MHz" Span 120 MHz|

Sweep 1.00 ms (1001 pts)

N77(60M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH
v‘ Alten: 3068

RLT

Scale/Div 10.0 B Ref Value 30.00 dBm

Center 3.84000 GHz
#Res BWW 620,00 kHz

#ideo BW 2.0000 MHz" Span 120 M|
Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
7 Total Pawer

N77(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8

Scale/Div 10.0 B Ref Value 30.00 dBm

Center 3.84000 GHz
#Res BWW 620,00 kHz

#ideo BW 2.0000 MHz" Span 120 M|
Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx

Total Paver

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZTEM45A2

Page Number : A4-9 of A24



SPORTON LAB.
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N77(70M)_CP-
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N77(80M)_CP- N77(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
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Report No. : FG460505R
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amranas. FCC RF Test Report Report No. : FG460505R

Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
CP-OFDM
77 30 20 647334 371001 oPok 1@0 see graph
77 30 20 647334 371001  CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 20 647334 371001  CP:OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 30 20 656000 3840.0 QPSK 1@0 see graph
77 30 20 656000 3gs00  CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 20 656000 38400  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 30 20 664666  3969.99 oPok 1@0 see graph
77 30 20 664666  3969.99 CZ‘S&E M 1@0 seegraph  PASS
77 30 20 664666 3969.09  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 30 60 648668 373002 RSk 1@0 see graph
77 30 60 648668 373002  CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 60 648668 373002 CFSSQEM 1@0 seegraph  PASS
CP-OFDM
77 30 60 656000 3840.0 QPSK 1@0 see graph
77 30 60 656000 3g400  CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 60 656000 3g400  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 30 60 663332  3949.98 oPoK 1@0 see graph
77 30 60 663332 3049.98 CFSSEEM 1@0 seegraph  PASS
77 30 60 663332 304998  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 30 100 650000 3750.0 oPoK 1@0 see graph
77 30 100 650000 3750.0 CFSSEEM 1@0 seegraph  PASS
Sporton International Inc. (Kunshan) Page Number 1 Ad-14 of A24
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amranas. FCC RF Test Report Report No. : FG460505R

77 30 100 650000 3750.0 CFSSEEM 1@0 seegraph  PASS
CP-OFDM

77 30 100 656000 3840.0 oPSK 1@0 see graph

77 30 100 656000 3840.0 ng’gEM 1@0 seegraph  PASS

77 30 100 656000 3840.0 CFSSEEM 1@0 seegraph  PASS
CP-OFDM

77 30 100 662000 3930.0 oPSK 1@0 see graph

77 30 100 662000 3930.0 CFSSEEM 1@0 seegraph  PASS

77 30 100 662000 3930.0 CF(SS;? M 1@0 seegraph  PASS
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Report No. : FG460505R
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amranas. FCC RF Test Report Report No. : FG460505R

Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
77 30 20 647334 3710.01 CF(’?‘SEEM 1@0 seegraph  PASS
77 30 20 647334 3710.01 CFSSEEM 51@0  seegraph  PASS
77 30 20 664666 3969.99 CF;SEEM 1@50  seegraph  PASS
77 30 20 664666  3969.99 CF(’Q‘S;?M 51@0  seegraph  PASS
77 30 60 648668 3730.02 CFSS;?M 1@0 seegraph  PASS
77 30 60 648668 3730.02 C'BSEEM 162@0  seegraph  PASS
77 30 60 663332  3949.98 C'ZSQEM 1@161  seegraph  PASS
77 30 60 663332 3049.98 CZ‘S&E M 162@0  seegraph  PASS
77 30 100 650000 3750.0 CFSS;?M 1@0 seegraph  PASS
77 30 100 650000 3750.0 C'BSEEM 273@0  seegraph  PASS
77 30 100 662000 3930.0 C'ZSQEM 1@272  seegraph  PASS
77 30 100 662000 3930.0 CFSSQEM 273@0  seegraph  PASS
Sporton International Inc. (Kunshan) Page Number 1 A4-21 of A24
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samranss. FCC RF Test Report

Report No. : FG460505R

FR1 N78 UL MIMO(Ant4+6)

Software Version: 23.06.1602

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=0.65dB

NR SCS Bandwidth Freq . ANT4 ANT6 Conducted EIRP EIRP
Band (kHz)  (MH2) Arfen  (mpz)  Modulation  RB 5o ordBm)  Power(dBm) Power(dBm) (dBm) (W)

78 30 20 647334  3710.01 c%—ggEM 1@1 21.33 21.6 24.48 2513 0.3258

78 30 20 647334 371001 %’RIM 1@1 20.95 20.97 23.97 2462 02897

78 30 20 650000 3750 CF(SSSFEM 1@1 21.21 21.62 24.43 2508  0.3221

78 30 20 650000 3750  CPOFDM 44 20.86 21.01 23.95 246  0.2884
16 QAM

78 30 20 652666  3789.99 C%‘S;E‘M 1@1 21.16 21.4 24.29 2494 03119

78 30 20 652666 3789.99 CPOFDM 44 20.8 20.73 23.78 2443 02773
16 QAM

78 30 30 647668 3715.02 C%‘S;E‘M 1@1 21.32 21.63 24.49 2514 0.3266

78 30 30 647668 371502 CPOFDM G4 20.75 21 23.89 2454  0.2844
16 QAM

78 30 30 650000 3750 CF(SSSFEM 1@1 21.23 21.81 24,54 2519  0.3304

78 30 30 650000 3750  CPOFDM 44 20.76 21.12 23.95 246  0.2884
16 QAM

78 30 30 652332 3784.98 CZ‘SSFEM 1@1 21.22 21.48 24.36 2501  0.3170

78 30 30 652332 378498 CPOFDM 44 20.79 20.88 23.85 245 02818
16 QAM

78 30 40 648000 3720 C%‘SEEM 1@1 21.34 21.7 24,53 2518  0.3296

78 30 40 648000 3720 CPOFDM 44 20.87 21.02 23.96 2461 02891
16 QAM

78 30 40 650000 3750 C%‘SEEM 1@1 215 21.66 24,59 2524 0.3342

78 30 40 650000 3750  CPOFDM 44 20.86 21.25 24.07 2472 0.2965
16 QAM

78 30 40 652000 3780 CF(SSSFEM 1@1 21.34 21.6 24.48 2513 0.3258

78 30 40 652000 3780  CPOFDM 44 20.99 20.92 23.97 2462  0.2897
16 QAM

78 30 50 648334 3725.01 nggg M @1 21.09 21.36 24.24 2489  0.3083

78 30 50 648334 372501 %’RIM 1@1 20.63 20.87 23.76 2441 02761

78 30 50 650000 3750 C%‘ng("\" 1@1 21.03 21.47 24.27 2492 03105

78 30 50 650000 3750  CPOFDM 44 20.68 20.78 23.74 2439 0.2748
16 QAM

78 30 50 651666 3774.99 C%‘ng("\" 1@1 21.01 21.32 24.18 2483 03041
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78 30 50 651666 377499 O %'Z',D\AM 1@1 20.32 20.53 23.44 2409  0.2564
78 30 60 648668  3730.02 C';SSFEM 1@1 20.92 21.34 24.15 248  0.3020
78 30 60 648668 373002 O %'Z',D\AM 1@1 20.67 20.66 23.68 2433 0.2710
78 30 60 650000 3750 CFSE,’SFEM 1@1 20.93 21.38 2417 2482 03034
78 30 60 650000 3750  CPOFDM 44 20.62 20.59 23.62 2427 02673
16 QAM
78 30 60 651332 3769.98 CFSE,’SFEM 1@1 20.87 21.45 24.18 2483 03041
78 30 60 651332 3769.98 CPOFDM 144 20.47 20.8 23.65 243 02692
16 QAM
78 30 70 649000 3735 C'S,CD’SFEM 1@1 20.98 21.22 24.11 2476 0.2992
78 30 70 649000 3735  CPOFDM 44 20.59 20.56 23.59 2424 0.2655
16 QAM
78 30 70 650000 3750 C';SSFEM 1@1 20.84 21.28 24.08 2473 02972
78 30 70 650000 3750  CPOFDM 44 20.43 20.52 23.49 2414 0.2594
16 QAM
78 30 70 651000 3765 CF(SE,’SFEM 1@1 20.9 21.42 24.18 2483 03041
78 30 70 651000 3765 ClPG' %Z?AM 1@1 20.63 20.69 23.67 2432 02704
78 30 80 649334 3740.01 CF(SE,’SFEM 1@1 20.85 212 24.04 2469  0.2944
78 30 80 649334  3740.01 ClPG' %Z?AM 1@1 20.46 20.51 23.50 2415  0.2600
78 30 80 650000 3750 C%'SSFEM 1@1 20.98 21.15 24.08 2473 02972
78 30 80 650000 3750  CPOFDM 44 20.45 20.37 23.42 2407 0.2553
16 QAM
78 30 80 650666 3759.99 C%‘SSFEM 1@1 20.83 21.21 24.03 2468  0.2938
78 30 80 650666 375099 O %FAEKAM 1@1 20.37 20.58 23.49 2414 0.2594
78 30 90 649668 3745.02 C'ESSFEM 1@1 21 21.22 24.12 2477 0.2999
78 30 90 649668  3745.02 ClPG' %'ZRAM 1@1 20.59 20.52 23.57 2422 0.2642
78 30 90 650000 3750 CF(SSSFEM 1@1 20.95 21.17 24.07 2472 0.2965
78 30 90 650000 3750  CPOFDM 44 20.5 20.47 23.50 2415  0.2600
16 QAM
78 30 90 650332 3754.98 C'SSSFEM 1@1 20.88 21.09 24.00 2465  0.2917
78 30 90 650332 375498 O %’RIM 1@1 20.55 20.38 23.48 2413 0.2588
78 30 100 650000 3750 CF(SSSFEM 137@68 21.36 21.83 24.61 2526  0.3357
78 30 100 650000 3750 CF(SSSFEM 1@1 21.24 21.73 24.50 2515  0.3273
78 30 100 650000 3750 C'SSSFEM 1@271 213 21.28 24.30 2495 03126
78 30 100 650000 3750 Clpe' %'ZRAM 137@68 20.88 21.24 24.07 2472 0.2965
Sporton International Inc. (Kunshan) Page Number : Ab-2 of A3

TEL : +86-512-57900158

FCC ID: UZ7TEM45A2




samranss. FCC RF Test Report

Report No. : FG460505R

78 30 100 650000 3750 CP-OFDM l@1 20.95 21.12 24.05 24.7 0.2951
16 QAM
78 30 100 650000 3750 CJZ%'ZI,D\AM l@271 20.83 20.61 23.73 24.38 0.2742
78 30 100 650000 3750 C&%’ZI,D\AM 137@68 19.36 19.78 22.59 23.24 0.2109
78 30 100 650000 3750 CP-OFDM 1@1 19.37 19.76 22.58 23.23 0.2104
64 QAM
78 30 100 650000 3750 C;%'Z?AM 1@271 19.25 19.18 22.23 22.88 0.1941
CP-OFDM
78 30 100 650000 3750 256 QAM 137@68 16.38 16.72 19.56 20.21 0.1050
CP-OFDM
78 30 100 650000 3750 256 QAM 1@1 16.17 16.75 19.48 20.13 0.1030
CP-OFDM
78 30 100 650000 3750 256 QAM l@271 16.12 16.23 19.19 19.84 0.0964
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Temperature : 23~25°C

Test Engineer : Bruce

Relative Humidity : 41~42%

Note: Pre-scanned harmonic for the different antenna combinations, we choose the worst antenna mode to

perform final test.

n77 SA/NR 100MHz / QPSK / ANT4(NR)

— Over S.G. TX Cable | TX Antenna .
Channel Frfsﬂtin;y (5:;2) (:gnnl]t) Limit Power loss Gain Pol?g/zva;tlon
(dB) (dBm) (dB) (dBi)
7407 -63.06 -13 -50.06 -73.27 3.03 13.24 H
11103 -61.30 -13 -48.30 -70.75 3.56 13.01 H
Lowest 14810 -59.42 -13 -46.42 -68.94 3.92 13.44 H
7407 -62.63 -13 -49.63 -72.84 3.03 13.24 \%
11103 -58.91 -13 -45.91 -68.36 3.56 13.01 \%
14810 -56.49 -13 -43.49 -66.01 3.92 13.44 \%
7583 -61.21 -13 -48.21 -71.42 3.03 13.24 H
11378 -57.39 -13 -44.39 -66.84 3.56 13.01 H
Middle 15162 -57.11 -13 -44.11 -66.63 3.92 13.44 H
7583 -59.36 -13 -46.36 -69.57 3.03 13.24 V
11378 -55.07 -13 -42.07 -64.52 3.56 13.01 V
15162 -55.01 -13 -42.01 -64.53 3.92 13.44 V
7759 -59.35 -13 -46.35 -69.56 3.03 13.24 H
11642 -55.67 -13 -42.67 -65.12 3.56 13.01 H
Highest 15525 -57.88 -13 -44.88 -67.40 3.92 13.44 H
7759 -57.70 -13 -44.70 -67.91 3.03 13.24 V
11642 -51.63 -13 -38.63 -61.08 3.56 13.01 V
15525 -52.50 -13 -39.50 -62.02 3.92 13.44 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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UL MIMO n77 / NR 100MHz / QPSK / ANT4+6(NR)
L Over S.G. TX Cable | TX Antenna o
Channel Frf&:in;y (5:;2) (:gnnl]t) Limit Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dB) (dBi)
7407 -62.60 -13 -49.60 -72.81 3.03 13.24 H
11103 -59.76 -13 -46.76 -69.21 3.56 13.01 H
Lowest 14810 -58.66 -13 -45.66 -68.18 3.92 13.44 H
7407 -61.27 -13 -48.27 -71.48 3.03 13.24 V
11103 -56.16 -13 -43.16 -65.61 3.56 13.01 \
14810 -56.69 -13 -43.69 -66.21 3.92 13.44 V
7583 -62.86 -13 -49.86 -73.07 3.03 13.24 H
11378 -57.71 -13 -44.71 -67.16 3.56 13.01 H
Middle 15162 -56.10 -13 -43.10 -65.62 3.92 13.44 H
7583 -60.44 -13 -47.44 -70.65 3.03 13.24 V
11378 -51.90 -13 -38.90 -61.35 3.56 13.01 V
15162 -53.16 -13 -40.16 -62.68 3.92 13.44 V
7759 -61.93 -13 -48.93 -72.14 3.03 13.24 H
11642 -57.79 -13 -44.79 -67.24 3.56 13.01 H
Highest 15525 -57.21 -13 -44.21 -66.73 3.92 13.44 H
7759 -56.84 -13 -43.84 -67.05 3.03 13.24 V
11642 -52.15 -13 -39.15 -61.60 3.56 13.01 V
15525 -53.22 -13 -40.22 -62.74 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_30A _n77A/LTE 10MHz + NR 100MHz / QPSK / ANT3(LTE) & ANT4(NR)
o Over S.G. TX Cable | TX Antenna L
Channel Fr(eﬁALL'ezn)cy (5:55) (Ia'énn':) Limit Power loss Gain Pol?alz\?)tlon
(dB) (dBm) (dB) (dBi)
7407 -63.49 -13 -50.49 -73.70 3.03 13.24 H
11103 -60.03 -13 -47.03 -69.48 3.56 13.01 H
Lowest 14810 -58.45 -13 -45.45 -67.97 3.92 13.44 H
7407 -62.77 -13 -49.77 -72.98 3.03 13.24 V
11103 -55.42 -13 -42.42 -64.87 3.56 13.01 V
14810 -55.76 -13 -42.76 -65.28 3.92 13.44 V
7583 -61.10 -13 -48.10 -71.31 3.03 13.24 H
11378 -57.39 -13 -44.39 -66.84 3.56 13.01 H
Middle 15162 -57.80 -13 -44.80 -67.32 3.92 13.44 H
7583 -60.01 -13 -47.01 -70.22 3.03 13.24 V
11378 -53.28 -13 -40.28 -62.73 3.56 13.01 V
15162 -53.01 -13 -40.01 -62.53 3.92 13.44 V
7759 -59.27 -13 -46.27 -69.48 3.03 13.24 H
11642 -54.65 -13 -41.65 -64.10 3.56 13.01 H
Highest 15525 -56.78 -13 -43.78 -66.30 3.92 13.44 H
7759 -50.62 -13 -37.62 -60.83 3.03 13.24 V
11642 -47.85 -13 -34.85 -57.30 3.56 13.01 V
15525 -55.39 -13 -42.39 -64.91 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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n78 SA/NR 100MHz / QPSK / ANT4(NR)

Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
7407 -62.88 -13 -49.88 -73.09 3.03 13.24 H
11103 -61.23 -13 -48.23 -70.68 3.56 13.01 H
Middle 14810 -59.20 -13 -46.20 -68.72 3.92 13.44 H
7407 -63.02 -13 -50.02 -73.23 3.03 13.24 V
11103 -59.59 -13 -46.59 -69.04 3.56 13.01 V
14810 -57.79 -13 -44.79 -67.31 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
UL MIMO n78 / NR 100MHz / QPSK / ANT4+6(NR)
Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
7583 -52.06 -13 -39.06 -62.27 3.03 13.24 H
11378 -45.99 -13 -32.99 -55.44 3.56 13.01 H
Middle 15184 -60.06 -13 -47.06 -69.58 3.92 13.44 H
7583 -556.17 -13 -42.17 -65.38 3.03 13.24 V
11378 -52.00 -13 -39.00 -61.45 3.56 13.01 V
15184 -60.17 -13 -47.17 -69.69 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_13A n78A/LTE 10MHz + NR 100MHz / QPSK / ANTO(LTE) & ANT4(NR)
. Over S.G. TX Cable |TX Antenna o
Channel Fr(eﬁ/ll:_'ezn)cy (5:;:?) (Ia'énn':) Limit Power loss Gain Pol?alz\?)tlon
(dB) (dBm) (dB) (dBi)
7407 -63.22 -13 -50.22 -73.43 3.03 13.24 H
11103 -59.60 -13 -46.60 -69.05 3.56 13.01 H
Middle 14810 -56.68 -13 -43.68 -66.20 3.92 13.44 H
7407 -60.92 -13 -47.92 -71.13 3.03 13.24 V
11103 -56.88 -13 -43.88 -66.33 3.56 13.01 V
14810 -54.61 -13 -41.61 -64.13 3.92 13.44 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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